H lTAC HI LIST NO. 0564

"ELECTRIC TOOL PARTS LIST

MCIRCULAR SAW 1993¢7+28
Model C 6U (E3)




PARTS csuy
’L'g“_" CODE NO. DESCRIPTION U’;gb REMARKS
1 | 961-729 | CUSHION 1
2 | 949-784 | FLAT HD. SCREW M6X20 (10 PCS.) 1
3 | 302-742 | GEAR COVER ASSY 1 | INCLUD.1,2,38
4 | a02-448 | SPINDLE GEAR 1
5 | 302-433 | BEARING HOLDER 1
6 | 981-807 | BUSHING !
7 | 600-3vV | BALL BEARING 6003VVCOMPS25 1
8 | 302-483 | RETURN SPRING 3
8 | 302-461 | SAFETY COVER 1
10 | 302-435 | BEARING COVER 1
11 | 990-430 | SEAL LOCK FLAT HD. SCREW M4X10 2
12 | 302-444 | WASHER (A) 1 | FOR D20 HOLE
12 | 302-476 3] WASHER (A) 1 | FOR D30 HOLE FOR GBRITAFRG.HOL,
DEN,FIN,SWE,AUT,NOR,ESP
12 | 302-443 | WASHER (A) 1 | FOR D18 HOLE FoR FRA.SUI
13 | 302-408 | TCT SAW BLADE 185MM ~ D20 HOLE ~ NT14 | 1
13 | 302-400 | TCT SAW BLADE 165MM — D30 HOLE — NT14 | 1
13 | 302-407 | TCT SAW BLADE 185MM — D16 HOLE — NT14 | 1
14 | 302-423 | WASHER (B) 1
15 | 302-427 | FLANGE BOLT MEX15.5 1
16A | 302-458 | KNOB 2
17 | 940-433 | BOLT WASHER M8 (10 PCS.) 2
18A | 303-838 | RIVING KNIFE 1
10 | 302-468 | FLANGE BOLT M8X10 (BLACK) 1
20 | 302-460 | DIAGONAL BOLT M8 1
21 | 992-013 | SEAL LOCK FLAT HD. SCREW M5X14 2
22 | 302-464 | KNOB 1
23 | 986-862 | MACHINE SCREW (W/WASHERS) M4X10 1
24 | 997-234 | MACHINE SCREW (W/WASHERS) M5X35 3
25 | 301-853 | TAPPING SCREW (W/FLANGE) D4X20 (BLACK)| 3
26 NAME PLATE 1
27 | 302-471 | HOUSING ASS’Y 1 | INCLUD.38,40
27 | 302-472 | HOUSING ASS'Y 1 | INCLUD.38,40 FOR GBR,ITA FRG,HOLDEN,
FIN,NOR ESP
27 | 302-473 | HOUSING ASS'Y 1 | INGLUD.39,40 FOR AUT
28 | 302-477 | SWITCH (C) (1P SCREW TYPE) WILOCK 1
28 | 302-470 | SWITCH (C) (1P SCREW TYPE) W/O LOCK 1| FOR GBR.ITA,FRG,HOL,DEN,FINAUT,NOR,
ESP
28 | ©63-756Z | SWITCH (2P PILLAR TYPE) W/SAFETY LOCK | 1 | FOR FRA,SWE,SUI
20 | 830-039 | NOISE SUPPRESSOR 1
20 | 204-273 | NOISE SUPPRESSOR 1| FOR sUI
30 | 981-373 | TUBE (D) 2 | FOR FRASWE,SUI
a1 | 980-083 | TERMINAL 2
31 | 030-804 | TERMINAL M4.0 (10 PCS.) 2 | FOR GBR,ITAFRG,HOL,DEN,FIN,AUT,NOR,
ESP
32 | 340-197C | STATOR 110V 1
32 340- 197E STATOR 220V 1
32 | 340-197F | STATOR 230V — 240V 1
33 | 302-454 | FAN GUIDE 1
34 | 608-VVM | BALL BEARING 80BVVMC2EPS2L 1
35 | 360-186C | ARMATURE 110V 1
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35 | 380-186E | ARMATURE 220V i

35 360~ 186F ARMATURE 230V ~ 240V 1

s 302-453 LOCK LEVER 1

37 600~ 1VV BALL BEARING 8001VVCMPS2L. 1

38 | 958-130 | RUBBER RING 1

39A| 038-477 | HEX. SOCKET SET SCREW M5X8 2

40 858-800 BRUSH HOLDER 2

40 | e81-586 | BRUSH HOLDER 2 | FOR AUT

41 299-043 CARBON BRUSH (i PAIR) 2

42 | 945-161 | BRUSH CAP 2

42 | 861-781 | BRUSH CAP > | FOR AUT

43 | 992-810 | TERMINAL 2 | FOR FINNOR

44 | 981-373 | TUBE (D) 2 | FOR FRA SWE,SUI

45 | 953-327 | CORDARMOR D8.8 :

45 | 938-051 | CORD ARMOR D10.1 1

46 | 500-201Z | CORD 1| (CORD ARMOR D10.1)

48 | s00-237Z | CORD 1| (CORD ARMOR D8.8) FOR GBR {110V)
46 | 500-234Z | CORD 1| (CORD ARMOR D8:8) FOR ITA,FRG,HOL,

DEN,AUT,FRA,SWE,FIN,NOR,ESP

46 | 500-248Z | CORD 1 | (CORD ARMOR D10.1) FOR SUI
48 | 500-223Z | CORD 1 | (CORD ARMOR D10.1) FOR SIN
46A| 500-435Z | CORD 1| (CORD ARMOR D8.8) FOR GBR (240V)
47 | 980-266 | CORDCLIP 1

48 | 984-750 | TAPPING SCREW (W/FLANGE) D4X16 2

49 950- 140 CONNECTOR 50081 {10 PCS.) 1| FOR SUI

50 | 883-868 | INTERNAL WIRE 1| FoR sul

51 | 953-174 | HEX. HD. TAPPING SCREW D5X55 2

52 | 302-455 | HANDLE COVER 1

53 | 949-886 | ROLL PIN DEX40 (10 PCS.) )

54 302 - 457 BOLT (SQUARE) M8X30 1

55 | 302-456 | BASEASS'Y 1| INCLUD.18A.17.54.56,57

58 848- 425 WASHER M8 (10 PCS.) 1
57 | 302-450 | WING BOLT MeX17 1

58 | 301-808 | WING BOLT MeX1s 1

50 | 302-489 | SLOTTED HD. SET SCREW (SEAL LOCK) MeXd 1

81 | 676-531 | O—RING (P-7) 1

62 | 903-853 | EARTH WASHER DS 1| For sul

63A| 303-839 | CAP 1| For GBR
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STANDARD ACCESSORIES
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’LE)“_” CODE NO. DESCRIPTION  NO. REMARKS
501 | 302-758 | GUIDE 1
502 | 302-478 | BOX WRENCH 13MM 1
«| s0a | 302-478 | WASHER (3) 1 | FOR D30 HOLE, SINCE 9.1981 FOR FRA

OPTIONAL ACCESSORIES

ITEM
NO.

CODE NO.

DESCRIPTION

NO.
USED

REMARKS

601

302- 681

DUST COLLECTOR SET (D}
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